
 
 

 

 
 
 
 

VICTORIAN DESALINATION PROJECT 
 

 
ASSESSMENT 

 
 

under 
 
 

ENVIRONMENT EFFECTS ACT 1978 
 
 
 
 
 
 
 

Minister for Planning 
 
 

January 2009 



LIST OF ACRONYMS 
 
AAV Aboriginal Affairs Victoria 
AH Act Aboriginal Heritage Act 2006 
AHD Australian Height Datum 
ASS Acid sulphate soils 
CHMP  Cultural Heritage Management Plan, prepared under Aboriginal Heritage Act 2006 
CM Act Coastal Management Act 1995 

CMA catchment management authority 

C&LP Act Catchment and Land Protection Act 1994 

CPRS Carbon Pollution Reduction Scheme (proposed) 
DEWHA  Commonwealth Department of the Environment, Water, Heritage and the Arts 
DPCD Department of Planning and Community Development 
[...]
exclusion zone and potential operational impacts, some local fishers may need to pursue other fishing 
opportunities in region waters.  These potential impacts are discussed in section 3.10.1 of this Assessment. 
 
The Bass Coast Shire attracts an estimated 3.4 million visitors annually, a large majority of whom are from 
Victoria, and most (58 percent) are day-trippers.  Ninety-four percent visit Phillip Island, the Shire’s primary 
attraction.  It is implausible that the VDP would cause an impact on the region’s coastal amenity such as to 
affect visitation to Phillip Island.  Moreover, since the development of the Desalination Plant to the west of 
Wonthaggi is only likely to have a localised and largely temporary impact on coastal amenity, a sustained 
reduction in the current 26 percent of visitors to Bass Coast for holidays and leisure who visit the Wonthaggi 
area is unlikely.  In this context, any reduction in tourism-related income is not likely to be large or enduring.  
Total current expenditure by visitors to the Shire is estimated to be $224 million per annum.   
 
Project impacts on the local availability and cost of accommodation and housing will largely depend on the 
implementation of a sound strategy to provide workforce accommodation while mitigating adverse social 
effects.  This issue is discussed further in section 3.11 of this Assessment. 
 
Conclusion 
Having regard to the EES investigation, public submissions and Inquiry’s report, it is my assessment that: 

• The implementation of the VDP is of critical importance for the orderly development of secure water 
supply infrastructure to meet the social and economic needs of Victorians. 

• Its implementation will have an overall positive economic impact on regional income and employment, 
including increasing local industry participation in major infrastructure development. 

• The VDP augmentation of high voltage power supplies to the Bass Coast/South Gippsland region will 
significantly expand infrastructure capacities for economic growth. 

• ‘Worst case’ economic impacts on regional agriculture from the development of VDP linear 
infrastructure would be relatively minor compared to the economic and social benefits of the Project. 

• Potential impacts of the VDP Marine Structures on marine-based commercial activities, though 
uncertain, would be relatively minor compared to the economic and social benefits of the Project. 

• The VDP is unlikely to have a significant economic impact on regional tourism. 
• While the VDP could have some adverse socio-economic effects in the Bass Coast region (e.g. in 

relation to housing costs), these could be mitigated if sound strategies are developed and 
implemented expeditiously. 

 
 



   19 

3.2 Waste Management 

Evaluation Objective - To ensure that performance criteria for construction and operation of project 
infrastructure will optimise avoidance, mitigation and management of waste streams consistent with the waste 
hierarchy and protecting beneficial uses. 

Key Statutory and Policy Context 
The Environment Protection Act 1970 (EP Act) establishes a number of principles directly relevant to the 
generation and management of wastes, including the Principle of Waste Hierarchy and the Principle of Product 
Stewardship.  A range of regulations and policies made under the EP Act are also relevant to the VDP, 
including: 

• Environment Protection (Prescribed Waste) Regulations (1998) (Vic)  
• Industrial waste management policy (Prescribed Industrial Waste) (2000) (Vic)  
• Industrial waste management policy (Waste Acid Sulphate Soils) (1999) (Vic). 

 
Project Context 
Desalination Plant 
The construction of the Desalination Plant would produce waste streams from two main activities:  

• Bulk earthworks - site preparation and tunnelling of the intake and outlet structures would generate 
between 1,000,000 and 1,500,000 bulked m3 of mostly fill material, which could be utilised in the 
construction of a screening bund around the plant.  There is also some potential for acid sulphate soils 
(ASS) to be excavated from the northern part of the plant site, which would present a disposal 
challenge.  In addition, small volumes of wastes (e.g. bentonite slurry from tunnelling) likely to be 
classified as Prescribed Industrial Waste (PIW) could require disposal at a PIW landfill; and 

• Infrastructure development – wastes from the construction of building and installation of structures and 
fit-outs, concrete batching plant, hydraulic, electrical and mechanical systems, and external works, that 
would include solid inert waste, putrescible waste and PIW. 

 
The Desalination Plant’s operation would generate various wastes streams specific to the desalination 
process, either continuously or intermittently.  Wastes from the Reference Project would include: 

• Screenings from the seawater intake, which would contain macroscopic marine biota, sediments and 
other entrained materials, which could be classified as putrescibles waste and/or PIW depending on 
waste odour and handling methods.  The volume would depend on the intake location and marine 
environmental factors; 

• Pre-treatment backwash wastewater from filter cleaning, which would contain colloidal material (i.e. 
suspended solids, organics, salt) as well as coagulants and flocculants (e.g. metal oxide, organic 
polymer coagulant aid) used to remove the colloidal material from seawater.  Between 9,000 and 
23,000 tonnes/year of wet sludge (15 - 35% solids) may be produced, depending on seawater quality 
and the efficiency of both the pre-treatment and dewatering processes.  Its classification as either solid 
inert waste or PIW has yet to be determined; 

• Pre-treatment media including sand (about 11,000 tonnes every 10 years), gravel and anthracite 
(about 10,000 tonnes every 10 years), which would need to be replaced and disposed to landfill; 

• Discarded equipment (filter media, cartridge filter elements and RO membranes), which would be 
classified as solid inert waste or PIW needing to be disposed to landfill.  Between 35,000 and 70,000 
cartridge elements (weighing up to 420 tonnes in total) used to filter the pre-treated water prior to its 
entry to the first pass RO membranes would be produced each year.  About 12,000 spiral-wound RO 



   20 

membranes manufactured from a range of plastic material and weighing about 170 tonnes, but yet to 
be classified as solid inert waste or PIW, would be discarded to landfill each year; 

• Lime sludge from the potabilisation of the produced water using lime water, amounting to between 
3,500 and 10,500 m3/year of sludge, depending on the amount of lime needed and effectiveness of 
dewatering.  This sludge would be disposed to landfill; 

• RO plant membrane cleaning wastes, including both high pH solutions (e.g. caustic soda, sodium 
bisulphite, ammonia, detergents) used to remove salt scale from the RO membranes and low pH 
solutions (hydrochloric acid, citric acid, biocides) used to remove organic matter.  Between 8,000 and 
16,000 m3/year for each type of cleaning solution would be needed, depending on frequency of 
membrane cleaning.  This liquid waste could be disposed to the ocean with the saline concentrate. 

However, actual waste streams and quantities produced by the Desalination Plant may differ from these 
considered in the EES, depending on the adopted final design.    
 
The EES assessed wastes generation during construction and operation of the Desalination Plant as well as 
waste management options against the waste hierarchy, in terms of opportunities for waste avoidance, 
reduction, reuse, recycling and recovery of energy4.  
 
Water Transfer Pipeline 
The volume of excess soil generated by trenching and laying of the pipeline will be about 6,600 m3 per km of 
pipe, allowing for a bulking factor of about 1.3.  While around 550,000 m3 of this excess soil will be able to be 
disposed as clean fill, several sources of soil contamination will need further investigation and special 
management responses: 

• Small amounts of soil contaminated with farm chemicals may be encountered from areas where there 
were previously dipping pits; 

• Potential ASS will be encountered at the Powlett River crossing, and potentially at sites around the 
former Koo Wee Rup swamp. The total volume of these wastes is expected to be relatively small (e.g. 
less than 4,500 m3 at Powlett River); 

• About 6 km of pipe will be constructed through a declared potato cyst nematode (PCN) area, which 
will generate at least 25,000 m3 of soil for treatment and/or safe disposal; 

• An area of the pipeline corridor near the Bass River may be infected with Cinnamon Fungus 
Phytophthora cinnamomi.  Infection with Phytophthora is listed as a threatening process under both 
the EPBC Act and the FFG Act, and soil from infected areas would need to be disposed of according 
to DSE protocols, and vehicle hygiene procedures put in place for construction vehicles operating in 
infected areas.   

 
Power Supply 
The EES indicated that waste arising from both the construction and operation of the Northerly Grid 
Connection for the Reference Project would be similar in nature to those for the Transfer Pipeline.  The likely 
quantity of the excavated material was estimated as approximately 130,000 m3. Approximately 39,000 m3 of 
the construction material would not be reused due to low level of contamination due to either past and/or 
current land uses, including agricultural activities and railway lines.   

                                                      
4 EES Appendix 8 and Section 9 of the Works approval Application (WA 64404) 



   21 

 
Discussion  
The key waste management issues associated with the VDP are: 

• Accurate classification of waste streams  
• Application of the Waste Hierarchy and minimisation of waste generated 
• Landfill capacity  

 
Waste Classification 
The EPA has yet to resolve which waste streams from the desalination process will be classified as the PIW, 
needing disposal to landfills licensed to receive PIWs.  Waste streams would be characterised and classified 
based on the final detailed design. The classification of various waste streams will determine the landfill types 
and capacities needed to accommodate the VDP wastes. 
 
Waste Minimisation 
In considering the application of the waste hierarchy, the EES concluded that most waste streams from the 
operation of the VDP cannot be avoided, due to the specific nature of the desalination process.   Moreover, it 
was concluded that alternatives for recovery and reuse of the salty wastewater or its constituents are not yet 
practicable and the likely initial handling method for the majority of other waste would be disposal to landfill.  
Some materials from the desalination process can be reused repeatedly until they degrade (e.g. RO 
membrane cleaning solutions).  A key opportunity to reuse construction wastes is the use of the majority of 
excavated spoil as fill material for screening bunds around the plant.  
 
Different scenarios for the volumes and characteristics of waste streams arise from project variations and 
options canvassed in the EES.  For example, the quantity of pre-treatment backwash wastewater might be 
reduced by the use of alternative pre-treatment technology or further dewatering processes in the final design.  
Membrane filtration technologies, such as ultrafiltration or microfiltration were outlined in the EES as possible 
variations within the pre-treatment process used in the Reference Project.  These technologies require less 
coagulant to remove suspended solids and organics from the intake seawater, and hence could reduce 
quantities of wet sludge.  The final design may also incorporate further dewatering, e.g. using centrifuges, to 
reduce water content in the sludge (estimated at 65 to 85 percent seawater for the Reference Project). 
 
Ocean discharge of the pre-treatment waste (i.e. backwash wastewater) together with the saline concentrate 
was identified as an option in the EES, but the toxicity of this whole pre-treatment waste stream has not been 
assessed (the EES considered toxicity testing results using waste stream samples from a Western Australian 
RO plant).  The pre-treatment wastes are likely to include chemicals, such as ferric oxide, chlorine, acid, 
polyDADMAC, sodium biosulfite and polyphosphate.  Ferric oxide has an intense red colour which is likely to 
remain in the pre-treatment sludge.  Discharge of the pre-treatment waste (both solid and liquid) together with 
the saline concentrate could form a visible plume that may not adhere to the SEPP (WoV) aesthetic objective, 
which does not allow discharges to cause ‘objectionable colours in waters’.  Discharge of the pre-treatment 
sludge could also cause smothering of benthic biota in the immediate vicinity of the outlet and indirect effects 
due to iron precipitation in both sediment and water.   
 
I note that the IEG advised that it “... would not support (pre-treatment) sludge disposal to sea as this is not 
world’s best practice for desalination plant operation”.  Further, both the EPA and the Inquiry supported the 
Reference Project proposal for the disposal of pre-treatment wastes to landfill rather than to ocean, because 
this is the best practice approach being adopted by desalination plants currently being commissioned or 
designed in Australia and overseas.  
 



   22 

I note that the Inquiry was concerned in relation to the crossing by the Transfer Pipeline and Northern Grid 
Connection of areas infected by potato cyst nematode (PCN) and Phytophthera noting “there is no estimate of 
the likely volume of contaminated spoil involved or identification of potential landfills” within the EES 
documentation.  It considered that this issue had been inadequately assessed to date and could pose a 
serious problem; consequently, “route design variations which minimise crossing affected land” should be 
investigated.  The key to minimising the extent of this problem, including the amount of contaminated spoil, will 
be to minimise the route length crossing infected land.  The process for addressing route variations is 
addressed in section 3.12 of this Assessment. 
 
The EES proposed PR 19.2 requiring the Project Company to “develop and implement a long term waste 
minimisation and management plan for the construction and operation phases of the Project”.  The completion 
of such a plan to effectively minimise and manage a number of waste streams will be a key challenge for 
project implementation. 
 
Landfill Requirements 
The EES reviewed existing landfills within the Gippsland Regional Waste Management Group (GRWMG) 5 and 
the Melbourne metropolitan area in terms of their capacity to accept different waste types as well as other 
issues or constraints with respect to the VDP (Technical Appendix 8): 

• There is limited capacity to dispose of non-PIW (.e. solid inert and putrescible waste) to landfills in the 
GRWMG area.  Landfills presently operating in the Melbourne metropolitan area may be in a better 
position to receive non-PIW from the VDP.  A number of the latter landfills have a life expectancy 
greater than the design life of the VDP (i.e. post 2040 for putrescible waste); 

• The only landfill licensed to accept most of the VDP’s solid PIW is the SITA landfill at Taylors Road, 
Lyndhurst in the Melbourne metropolitan area (expected to operate until 2020); 

• None of the landfills in the GRWMG’s area are licensed to accept the range of PIW to be generated by 
the VDP, as well as acid sulphate soils.  The Grantville, Callignee and Dutson Downs landfills could 
accept Category C PIW, providing it was demonstrated that these are best practice municipal landfills 
and an amendment to their licences was obtained from EPA; 

• The SITA Elizabeth Drive Landfill, located in Kemps Creek, NSW, could accept a broad range of PIW 
wastes to be generated by the VDP. It is expected to operate for the next 15 to 20 years. 